



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17118

No. T5/922/2021-22/RNK-TVPM

Date:08.09.2023

Ref:- Your request letter dtd:25.08.2023

Testing of : 3 no's of concrete blocks(8",6",4") supplied for testing water absorption.

Project: Asset Sovereign

Amount:2832/-	Invoice No. 4050	Invoice Date: 25.08.2023
---------------	------------------	--------------------------

To M/s G.S.Builders & Contractors Pvt.Ltd.

## TEST RESULTS

Identification of the Block	Size of the Block(mms)	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
8"SCB	400 X 200 X 200	590	7.38
8"SCB	400 X 200 X 200	522	6.53
6"SCB	400 X 150 X 200	488	8.70
6"SCB	400 X 150 X 200	328	5.47
4"SCB	400 X 100 X 200	180	4.50
4"SCB	400 X 100 X 200	220	5.50

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY  
CPT CAMPUS, VATTIYOORKAVU  
THIRUVANANTHAPURAM-695013  
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

No.17119

Date:08.09.2023

Ref:- Your request letter dtd.04.09.2023.

Testing of: 3 no's of Interlock Paver Block (80mm thick) supplied for testing compressive strength(4" Interlock).

Amount:1416/-	Invoice No. 4067	Invoice Date: 04.09.2023
---------------	------------------	--------------------------

To M/S JAS POWER BLOCK INTERLOCK & TILE HOLLOW BRICKS

TEST RESULTS					
Identification of the block	Area of the Block (mms)	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )	Correction Factor	Corrected Compressive strength (N/mm <sup>2</sup> )
1	30669	1350	44.02	1.18	51.94
2	30669	1340	43.69	1.18	51.55
3	30669	1480	48.26	1.18	56.95

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17120

No. T5/922/2021-22/RNK-TVPM

Date: 08.09.2023

Ref:- Your request letter dtd:05.09.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Motel Aaram, Nedumangad.

Amount:1416/-	Invoice No. 4076	Invoice Date: 05.09.2023
---------------	------------------	--------------------------

To The Regional Engineer  
State Nirmithi Kendra,  
Vattiyoorkavu.

Kerala  
Regional Office,

## TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>25</sub>	22.08.2023	760	33.78
2	M <sub>25</sub>	22.08.2023	780	34.67
3	M <sub>25</sub>	22.08.2023	640	28.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17121

No. T5/922/2021-22/RNK-TVPM

Date: 08.09.2023

Ref:- Your request letter dtd:07.09.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Cordial Paradise Poojapura.

Date of testing:07.09.2023

Amount:1416/-

Invoice No. 4087

Invoice Date: 07.09.2023

To Cordial Homes Private Limited

## TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
3F II Part	M <sub>25</sub>	30.07.2023	870	38.67
3F II Part	M <sub>25</sub>	30.07.2023	870	38.67
3F II Part	M <sub>25</sub>	30.07.2023	1060	47.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer